Spare Part Catalog
Intercompany

Shark RS/RT



Table of contents

Shark RS/RT 4
Brake 5
Reverse brake, height adjustable fork 6
Shark RS - Brake 7
Shark RS - Reverse brake for fixed fork 8
Shark RT - Brake 9
Footrest 10
Footrest, adjustable 11
Footrest, Performance 13
Rear wheel 14
Axle tube 15
Rear wheel, Carbon 16
Shark RS - Performance rear wheel 17
Shark RT - Standard rear wheel 19
Steering fork 20
Fork, adjustable crank housing 21
Shark RS - Fork, fixed crank housing 23
Frame 25
Frame 26
Backrest 28
Neck rest 29
Backrest, Performance 30
Back rest, standard 32
Page 2 /56 21.01.2021



Table of contents

Gearing system / crank 34
Handle 35
Dual control 37
Shark RS - Crank shaft and chain ring large (34/42/52) 39
Shark RS - Crank shaft and chain plate small (22/34/48) 40
Shark RS - V-crank 41
Shark RT - Gearing 42
Shark RT - Crank, standard 43

Seat 44
Seat sling, cushion and hip belt 45

Front wheel 46
Front wheel, Carbon 47
Shark RS - Front wheel, performance 49
Shark RT - Standard Front wheel 50

Accessories 51
Bottle holder, rear light and signal flag 52
Knee pad 53
Mudguard and light, front 54
Computer, bell and mirror 55

Page 3 /56 21.01.2021



Shark RS/RT

Spare parts

Description

Brake

Footrest

Rear wheel

Steering fork

Frame

Backrest

Gearing system / crank
Seat

Front wheel

Accessories

Page 4 / 56

21.01.2021



Brake

Spare parts

Description

Reverse brake, height adjustable fork
Shark RS - Brake

Shark RS - Reverse brake for fixed fork
Shark RT - Brake

Page 5/56 21.01.2021



Reverse brake, height adjustable fork

Spare parts

Item Article no.
no.

2.2 000228076-ET
2.5 000228079-ET
2.4 000228082-ET
2.3 471858009
1.1-2.5 47206100-002
1.2 47206150-001
1.1 47206150-002
2.1-2.5 47206151

Page 6 / 56

Description

Brake cable

Brake cable end cap
Shifter cable housing cap
Brake cable housing

Reverse brake for height
adjustable fork cpl.

Reverse brake left side cpl.
Reverse brake right side cpl.

Brake cable stop for height
adjustable fork cpl.

Remark

10 pcs./pack
10 pcs./pack
1 pcs./pack

21.01.2021



Shark RS - Brake

Spare parts

Item Article no.
no.

1.2 000133030-ET
4.2 000228076-ET
4.5 000228079-ET
4.4 000228085-ET
4.1 000862002
1.3 058903-ET
4.3 470813001
1.1,1.3 47206129-ET
-1.4

2.1 47206130
1.2-1.4 47206131

Page 7/ 56

Description

Star washer DIN6798

Brake cable

Brake cable end cap

Brake cable housing cap

Brake lever Performance
Hexagon nut M6 1SO10511, black
Brake cable housing

Performance brake RACE

Standard brake TOUR
Parking brake cpl.

T AdD
@l ="

Remark

10 pcs./pack

10 pcs./pack
10 pcs/pack

25 pcs./pack

21.01.2021



Shark RS - Reverse brake for fixed fork

Spare parts

Item Article no.
no.

2.3 000228076-ET
2.4 000228079-ET
2.5 000228082-ET
2.2 471858009
1.1-2.5 47206100-001
1.2 47206150-001
1.1 47206150-002
2.1-2.5 47206150-003

Page 8 /56

Description

Brake cable

Brake cable end cap

Shifter cable housing cap

Brake cable housing

Reverse brake for fixed fork cpl.
Reverse brake left side cpl.
Reverse brake right side cpl.

Brake cable stop for fixed fork
cpl.

Remark

10 pcs./pack
10 pcs./pack
1 pcs./pack

21.01.2021



Shark RT - Brake

Spare parts

Item Article no.
no.

1.3 000133030-ET
4.2 000228076-ET
4.5 000228079-ET
4.4 000228085-ET
4.1 000762005
1.4 058903-ET
4.3 470813001
1.1,1.3 47206130-ET
-1.4

1.2,1.3 47206131
-1.4

Page 9 /56

Description

Star washer DIN6798

Brake cable

Brake cable end cap

Brake cable housing cap

Brake lever - Touring / X5
Hexagon nut M6 1SO10511, black
Brake cable housing

Standard brake TOUR

Parking brake cpl.

T AdD
@l ="

Remark

10 pcs./pack

10 pcs./pack
10 pcs/pack

25 pcs./pack

21.01.2021



Footrest

Spare parts

Description
Footrest, adjustable

Footrest, Performance

Page 10 /56 21.01.2021



Footrest, adjustable
1.1 -
Spare parts
Item Article no. Description Remark
no.
2.4 000282038-ET Laminated cap D = 20 mm, black 25 pcs./pack
4.2 011825-ET Headless screw M6 x 8 ISO4027 25 pcs./pack
4.1 058900-003-ET Socket head cap screw M6 x 16 25 pcs./pack
ISO4762
2.3 058903-ET Hexagon nut M6 1SO10511, black 25 pcs./pack
2.2 066901-008-ET Socket head cap screw M6 x 12 25 pcs./pack
ISO4762
1.1 47205001-000 Footrest tube orange/ black
2.1-2.4 47205005-001-ET Footrest adjustable cpl. right, orange/ black
2.2-2.5 47205005-002-ET Footrest adjustable cpl. left, orange/ black
1.1, 2.1- 47205010-000 Footrest length adjustable for orange/ black
2.5, 3.1- long legs cpl.
3.3

Page 11 /56

21.01.2021



Footrest, adjustable

Item Article no.
no.

1.1, 2.1- 47205015-000
2.5, 3.1-

3.3

3.1+3.3 47205021-ET

Page 12 /56

Description

Footrest length adjustable for
short legs cpl.

Footrest velcro loop cpl.

Remark

orange/ black

2 pcs./pack

21.01.2021



Footrest, Performance

Spare parts

Item Article no.
no.

1.2 000282038-ET
3.2 011825-ET
3.1 058900-003-ET
3.3 058903-ET
4.1-4.2 066140-005
1.1 47205009-000
1.1-1.2, 47205016-000
2.1-2.3

2.1-2.3 47205021-ET
4.1 - 47207033-000
4.2,5.1

-5.7

Page 13 /56

Description

Laminated cap D = 20 mm, black

Headless screw M6 x 8 ISO4027

Socket head cap screw M6 x 16
ISO4762

Hexagon nut M6 1SO10511, black
Calf strap cpl. L 950 mm
Performance Footrest

Performance Footrest cpl.

Footrest velcro loop cpl.

Knee pad and leg velcro loop cpl.

Remark

25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack

2 pcs./pack

Pair

21.01.2021



Rear wheel

Spare parts

Description

Axle tube

Rear wheel, Carbon

Shark RS - Performance rear wheel

Shark RT - Standard rear wheel

Page 14 /56 21.01.2021



Axle tube

Spare parts

Item Article no.
no.

1.2 47207019-001
1.2 47207019-002
1.1 47207040-006
1.1 47207040-010
1.1 47207040-020
1.1 47207040-030
1.1 47207040-040
1.1 47207040-050
1.1 47207044-000

Page 15/56

Description

Spacer for aluminium axle tube
Spacer for carbon axle tube
Aluminium axletube, black with axle sleeve for quick release axle cpl.

Aluminium axletube, orange with axle sleeve for quick release axle
cpl.

Aluminium axletube, powder coated with axle sleeve for quick
release axlecpl.

Aluminium axletube, black with axle sleeve for threaded axle cpl.
Aluminium axletube, orange with axle sleeve for threaded axle cpl.

Aluminium axletube, powdercoated with axle sleeve for threaded
axle cpl.

Carbon axletube with axle sleeve for threaded axle cpl.

21.01.2021



Rear wheel, Carbon

Spare parts

Item Article no.
no.

1.5 47207161
1.4 47207162

1.2

1.2,1.3

1.3

Page 16 /56

47207170-002
47207184

47207184-ET

47207185-ET

47207186

Description

Threaded axle
Spacer
Threaded axle, cpl.

Tubular tire 23- 571 DURANO
Tubular tyre 23- 571 DURANO

with valve extension

Valve extension

Tyre adhesive

Remark

ZIPP Carbon wheel

Note:used with SWISS carbon
wheel until week 49/2016

Note: only used with SWISS
carbon wheel until week 49/2016

Note: only used with SWISS
carbon wheel until week 49/2016
andZIPP carbon wheel starting
week 50/2016.

Note:used with SWISS carbon
wheel until week 49/2016

21.01.2021



Shark RS - Performance rear wheel

Spare parts

Item Article no.

no.

1.8 000220299

1.3 000283108

1.2 000283165-ET

1.4 000857131
000857131.01

1.1 47207133

1.1-1.4 47207143

1.1-1.6 47207153-001

Page 17 /56

Description

Quick-release axle, spinergy,
design, proton and light weight
wheel, 99 mm

26l inner tube, 18/25-559/ 571

24 inch tube protector used with
lightweight wheel

24 inch x 1 inch tyre, Schwalbe
one

25in tyre, Schwalbe one, cpl.
(tyre, tube and tube protector)

559 Performance Rear Wheel

559 Performance rear wheel with
clinher tire

559 Performance rear wheel with

Remark

10 pcs./pack

21.01.2021



Shark RS - Performance rear wheel

1.1+
1.8

1.6
1.5

Page 18 /56

Article no.

47207153-002

47207153-003

47207153-004

47207161
47207162

Description

clinher tire and treaded axle cpl.

559 Performance rear wheel with
clinher tire quick release
axlecpl.cpl.cpl.cpl.

559 Performance rear wheel
without tyre, with treaded axle

cpl.

559 Performance rear wheel
without tyre, with quick release
axle cpl.cpl.cpl.

Threaded axle

Spacer

Remark

21.01.2021



Shark RT - Standard rear wheel

Spare parts

Item Article no. Description Remark

no.

1.2 000283043 Tyre 26in x lin, 28-559 Durano

1.3 000283108 26l inner tube, 18/25-559/ 571

1.4 000283165-ET 24 inch tube protector used with 10 pcs./pack
lightweight wheel

1.1 47207107 559 Standard Rear wheel

1.1-1.4 47207117 559 Std. Rear wheel w. tyre, inner
tube, rim tape

1.1-.1.5 47207127 559 Std rear wheel with clinher

tire quick release axle cpl.

Page 19 /56 21.01.2021



Steering fork

Spare parts

Description
Fork, adjustable crank housing

Shark RS - Fork, fixed crank housing

Page 20/ 56 21.01.2021



Fork, adjustable crank housing

Spare parts

Item Article no.
no.

2.4 000100919-ET
4.10 000102033-ET
5.3 000104129-ET
2.2 000105044-ET
1.9 000105101-ET
4.9 000128063-ET
5.4 000130158-ET
5.2 000144051-ET
3.2 000228300
2.1-2.4 000282111-ET

Page 21 /56

Description

Hexagon head socket screw M8 x
16 1SO4017

Socket head cap screw M6 x 60
1ISO4762

Button head cap screw M5 x 6
ISO7380

Headless screw M8 x 20 1SO4027
Headless screw M4 x 5 1SO4027
Square nut M6 DIN557

Washer A 5.3 1SO7089

Drive rivet 5mm

Fork bearing set cpl.

Damper cpl.

Remark

25 pcs./pack

25 pcs./pack

10 pcs./pack

25 pcs./pack
25 pcs./pack
10 pcs./pack
25 pcs./pack
10 pcs./pack

1 pc.

21.01.2021



Fork, adjustable crank housing

Item
no.

4.4
2.3
1.6
1.7

1.3
4.5

1.8
4.6
4.7

6.1- 6-2
1.2-1.4
3.1- 3.2
1.5

4.2
4.11
4.8

4.1-
4.11

4.12

4.12

4.1
1.1-1.9

7.2
5.1-5.4

Page 22 /56

Article no.

000941.5811-ET
011648-ET
011825-ET
058900-003-ET

058900-004-ET

058900-005-ET

058903-ET
065483-ET
066901-013-ET

406812169-ET

47206301
47207008-ET
47207014-ET
47207016
47207054
47207055
47207057
47207057-ET

47207058-001

47207058-002

47207059
47207070-ET

47207227-ET
47207441

Description

Washer A 6.4 ISO7089
Washer A 8.3 1SO7089
Headless screw M6 x 8 1S04027

Socket head cap screw M6 x 16
ISO4762

Socket head cap screw M6 x 20
ISO4762

Socket head cap screw M6 x 25
ISO4762

Hexagon nut M6 1SO10511, black
Washer A 5.3 1SO7093

Socket head cap screw M5 x 12
ISO4762

Protective film 115 x 20 x 0.8
PATCO 809

Cable guide cpl.

Fork clamps cpl.

Steering axle cpl.

Bearing sleeve

Clamp

Holder for bearing tube
Receiver for crank housing cpl.

Adjustable crank housing cpl.

Crank housing cpl 56mm for V-
crank

Crank housing 68mm for std
crank

Clamp

Fork with adjustable crank
housing cpl.

Chain guard

Leg protection cpl.

Remark

25 pcs./pack
25 pcs./pack
25 pcs./pack
25 pcs./pack

25 pcs./pack

25 pcs./pack

25 pcs./pack
10 pcs./pack
25 pcs./pack

8 pcs./pack

21.01.2021



Shark RS - Fork, fixed crank housing

Spare parts

Item Article no.
no.

2.4 000100919-ET
4.2 000104129-ET
2.2 000105044-ET
1.9 000105101-ET
5.4 000130158-ET
5.2 000144051-ET
3.2 000228300
2.1-2.4 000282111-ET
2.3 011648-ET
1.6 011825-ET

Page 23 /56

Description

Hexagon head socket screw M8 x
16 1SO4017

Button head cap screw M5 x 6
ISO7380

Headless screw M8 x 20 ISO4027
Headless screw M4 x 5 1SO4027
Washer A 5.3 1SO7089

Drive rivet 5mm

Fork bearing set cpl.

Damper cpl.

Washer A 8.3 1SO7089

Headless screw M6 x 8 1ISO4027

Remark

25 pcs./pack

10 pcs./pack

25 pcs./pack
25 pcs./pack
25 pcs./pack
10 pcs./pack

1 pc.
25 pcs./pack
25 pcs./pack

21.01.2021



Shark RS - Fork, fixed crank housing

Item
no.

1.7

1.3

1.8

4.1
1.1-1.9
1.2-14
3.1- 3.2
1.5
5.1-5.4

Page 24 / 56

Article no.

058900-003-ET

058900-004-ET

058903-ET
406812169-ET

471812090
47207001-000-ET
47207008-ET
47207014-ET
47207016
47207441

Description
Socket head cap screw M6 x 16
1ISO4762

Socket head cap screw M6 x 20
ISO4762

Hexagon nut M6 1ISO10511, black

Protective film 115 x 20 x 0.8
PATCO 809

Chain guard carbon
Fork fixed welded cpl.
Fork clamps cpl.
Steering axle cpl.
Bearing sleeve

Leg protection cpl.

Remark

25 pcs./pack

25 pcs./pack

25 pcs./pack
8 pcs./pack

21.01.2021



Frame

Spare parts

Description

Frame

Page 25 /56 21.01.2021



Frame

Spare parts

Item Article no.
no.

1.6 000069409

2.4 000102079-ET
1.4 000130158-ET
1.7 066139-001-ET
1.8 066139-005-ET
1.9 066901-003-ET
1.5 066901-006-ET
2.3 066947-001-ET
1.1-1.9 47201000-000
1.2

Page 26 / 56

Description

Velcro Loop

Release lever M6 x 30
Washer A 5.3 1SO7089
Round nut length 20 mm
Round nut length 51 mm

Socket head cap screw M5 x 25
ISO4762

Socket head cap screw M5 x 0.8 x
16 1SO4762

Waher 6,4 A2 ZNS ISO7093

Base frame cpl.

47201016-022-ET Rear axle clamp

27

Remark

5 pcs./pack
25 pcs./pack
5 pcs./pack
5 pcs./pack
25 pcs./pack

25 pcs./pack

25 pcs./pack

1 pc.

28

21.01.2021



Frame

Item
no.

4.1, 2.2-
2.5

2.1-2.8
3.1
3.4
3.4
3.3
3.1
3.4
3.4
3.3
3.2
3.2
3.2
3.2
1.7-1.9
2.2

Page 27 /56

Article no.

47201123

47201130-000
47201201-011
47201201-021
47201201-022
47201201-030
47201202-011
47201202-021
47201202-022
47201202-030
47201203-001
47201203-002
47201203-011
47201203-012
47201302

760850004-ET

Description

Flag holder cpl.

Bumper cpl.

Label SOPUR - orange
Shark fin left orange
Shark fin right orange
Label Shark orange
Label SOPUR - white
Shark fin left white
Shark fin right white
Label Shark Logo white
RS Logo white

RS Logo black

RT Logo white

RT Logo black
Fixation axle clamp

Half shell

Remark

4 pcs./pack

21.01.2021



Backrest

Spare parts

Description
Neck rest
Backrest, Performance

Back rest, standard

Page 28 /56 21.01.2021



Neck rest

Spare parts

Item Article no.
no.

1.4 000130158-ET
1.6 066901-002-ET
1.3 066909-001-ET
1.2 471841031

1.1 47203010-ET
1.1-1.6 47203110
1.3-1.10 47203120

1.8 47203124-001
1.9 47203124-002
1.10 47203125

1.5 622842003-ET

Page 29 /56

16
15

o 4

Description

Washer A 5.3 1SO7089

Socket head cap screw M5 x 35
ISO4762

Hexagon nut M5 I1ISO10511
Neck pad

Standard neckrest
Standard neckrest cpl.
Comfort neck support cpl
Comfort pad lower
Comfort pad upper
Comfort neck cover

Washer 23 x 6.2 x 6 POM, black

1.10

Remark

25 pcs./pack
25 pcs./pack

25 pcs./pack

6 pcs./pack

21.01.2021



Backrest, Performance

Spare parts

Item Article no.
no.

3.3 000130158-ET
2.2 000282068-ET
4.6 058903-ET

4.4 065483-ET

4.5 066901-001-ET
3.2 066901-002-ET
3.4 066909-001-ET
4.3 103190-015-ET
1.1-1.4 47203000-ET
+2.1-3

Page 30/ 56

Description

Washer A 5.3 1SO7089

End plug

Hexagon nut M6 1ISO10511, black
Washer A 5.3 1S07093

Socket head cap screw M5 x 20
ISO4762

Socket head cap screw M5 x 35
ISO4762

Hexagon nut M5 I1ISO10511

Socket head cap screw M6 x 100
1ISO4762

Performance backrest cpl.

Remark

25 pcs./pack
10 pcs./pack
25 pcs./pack
10 pcs./pack
25 pcs./pack

25 pcs./pack

25 pcs./pack
25 pcs./pack

21.01.2021



Backrest, Performance

Item Article no.
no.

4+5.2

1.4 47203003-ET
1.2 47203006-ET
1.1 47203009-ET

3.1-3.4 47203011-ET

2.1 47203017
5.1 47203022
4.2 47203023
1.3 47203026-ET

4.1-4.6 47203031-000
4.1 47203032-000
5.2 47203060

Page 31 /56

Description

Sacral plate

Second lumbar plate
Shoulder plate

Backrest clamp cpl.
Performance backrest frame
Backrest Pad

Washer A 5.3 1SO7089

First lumbar plate

Backrest tube cpl.

Backrest tube

Velcro loop

Remark

1 pc.

4pcs./pack

25 pcs./pack
1 pc.

60cm

21.01.2021



Back rest, standard

Spare parts

Item Article no.
no.

3.4 000130158-ET
4.6 058903-ET

4.2 065483-ET

4.3 066901-001-ET
3.2 066901-002-ET
3.3 066909-001-ET
4.5 103190-015-ET
3.1-3.4 47203011-ET
5.1 47203022

4.4 47203023

Page 32 /56

Description

Washer A 5.3 I1SO7089
Hexagon nut M6 1ISO10511, black
Washer A 5.3 ISO7093

Socket head cap screw M5 x 20
ISO4762

Socket head cap screw M5 x 35
ISO4762

Hexagon nut M5 I1ISO10511

Socket head cap screw M6 x 100
ISO4762

Backrest clamp cpl.
Backrest Pad
Washer A 5.3 1SO7089

Remark

25 pcs./pack
25 pcs./pack
10 pcs./pack
25 pcs./pack

25 pcs./pack

25 pcs./pack
25 pcs./pack

4pcs./pack

25 pcs./pack

21.01.2021



Back rest, standard

Item
no.

4.1-4.6
4.1

2.1+3.2
-3.4

5.2

1.1+2.1
-3.4 +
5.2

Page 33 /56

Article no.

47203031-000
47203032-000
47203045-ET

47203060
47203100-ET

Description Remark

Backrest tube cpl.
Backrest tube

Standard backrest frame

Velcro loop 60cm

Standard backrest

21.01.2021



Gearing system / crank

Spare parts

Description

Handle

Dual control

Shark RS - Crank shaft and chain ring large (34/42/52)
Shark RS - Crank shaft and chain plate small (22/34/48)
Shark RS - V-crank

Shark RT - Gearing

Shark RT - Crank, standard

Page 34 /56 21.01.2021



Handle

Ir _"—"'? !
Q ‘I |I |
I". '.III I| ll fl' i ™
| | | e
| B \
|III r“_‘_] '.II‘
- 2 32
I'. ll '. /}
- K o 31 -
W |
=7 W)E |
Ilf'__/-\l %) \ J
N Lo - \
x = \
L =\ I" | VoL
'. J 1'|__ f‘“ﬁui}} ﬂ
\ TED S
Q__;?)\ |I ||--- 42 /I
| | 4.1 =
X | |
.-Q:)
, aﬁ _J— \'\\ I|I III
i) - X —
() | Im \\ >,
N 22 e
.:." 5 .."I
Spare parts
Item Article no. Description Remark
no.
4.1 470712078 Ergo handle D= 40 mm, w/o RH
possibility of mounting quadlever
3.1 470712079 Ergo handle D= 30 mm, w. LH
possibility of mounting quadlever
4.2 470812078 Ergo handle D: 40 mm, w/o RH
possibility of mounting quadlever
3.2 470812079 Ergo handle D: 30 mm, w. RH
possibility of mounting quadlever
2.1 471854020 Vertical shifter handle 47x 32 left
2.2 471854021 Vertical shifter handle 47x 32
with shifter tube right
2.1 471854022 Handle 47x 32 right
2.2 471854023 Vertical shifter handle 47x 32
with shifter tube left
21.01.2021

Page 35/56



Handle

Item Article no.
no.

1.1 47207220-001
1.2 47207220-002
1.2 47207220-003
1.1 47207220-004

Page 36 /56

Description

Vertical shifter handle 37x 21 left

Vertical shifter handle 37x 21
with shifter tube right

Vertical shifter handle 37x 21
with shifter tube left

Handle 37x 21 right

Remark

21.01.2021



Dual control

21

47207060-011

47207060-012 <
47207060-020

47207060-031

47207060-032

o~

Spare parts

Item Article no.
no.

4.3 000130158-ET
5.1 000220080
5.1 000220090
5.1 000220091
1.4 000228075-ET
1.5 000228076-ET
1.8 000228079-ET
1.6 000228082-ET
1.7 000228085-ET
1.2 000228086-ET

Page 37 /56

Description

Washer A 5.3 1SO7089
Rear derailleur, 10-speed, X9

Rear derailleur, 11-speed, Deore
XT (trigger shifter)

Rear derailleur, 11-speed, Ultegra
(brake lever)

Shifter cable

Brake cable

Brake cable end cap
Shifter cable housing cap
Brake cable housing cap

Shifter cable housing

Remark

25 pcs./pack

Note: Shark RS only

Note: Shark RS only

1 pc.

10 pcs./pack
10 pcs./pack
10 pcs/pack
900 mm

21.01.2021



Dual control

Item
no.

6.2
6.2
4.2
2.2
4.5

4.4
7.2
1.3
3.1

1.1

1.1,5.1

11,51

5.1
7.1
4.1-4.5
7.1

1.1

2.1-2.3
6.1-6.2
6.1-6.2
1.9

Page 38 /56

Article no.

000228094-ET
000228194-ET
000233014-ET
000233038
066901-006-ET

066909-001-ET
470813003
471858009
471858020

47206223

47206230

47206231

47206232
47206235
47206301
47206420

47206423

47207060-000
47207252
47207262
47207301

Description

Chain link 10 speed
Chain link 11-speed
Hose clamp
Hose clamp

Socket head cap screw M5 x 0.8 x
16 1SO4762

Hexagon nut M5 I1ISO10511
Shifter cable housing
Brake cable housing

Rear derailleur for caster wheel
fork high and low cpl.

Dual control shifter SRAM
10-speed

Conversion kit SHIMANO control
shifter and rear derailleur to
SRAM controlshifter and rear
derailleur (10-speed X9)

Conversion kit control shifter and
rear derailleur (10-speed X5)

Rear derailleur, 10-speed, X5
Trigger shifter X5, 10 speed, right
Cable guide cpl.

Trigger shifter Shimano XT,
11-speed

Dual control shifter Shimano,
11-speed

Shifter holder cpl.
Chain 10-speed cpl.
Chain 11-speed

Shifter cable adjuster for dual
control

Remark

2 pcs./pack
2 pcs./pack, Note: Shark RS only
10 pcs./pack

25 pcs./pack

25 pcs./pack

1 pcs./pack

RH, Note: in case of spares usage
at a Shark RS manufactured prior
week 20/2014 one must also
replace the rear derailleur to the
SRAM version.

Note: used with Shark RS
manufactured prior week
20/2014.

RH

RH

RH, Note: Shark RS only

2m

Note: Shark RS only

21.01.2021



Shark RS - Crank shaft and chain ring large (34/42/52)

Spare parts

Item Article no.
no.

1.2 000228130
1.3 47207039-ET
1.1 47207205
1.5 47207242
1.7 47207244
1.9 47207245
1.8 47207246
1.1-1.9 47207247
1.6 47207248
1.4 47207249

Page 39 /56

Description

Bottom bracket ULTEGRA
Spacer

Crank shaft

Chainring 34 teeth
Chainring 42teeth
Chainring 52 teeth

Chain ring spider

Crank shaft and chain plate set
large, 34-42-52 teeth cpl.

Chainring spacer

Chainring nut and screw

Remark

6 pcs./pack

6pcs/pack

21.01.2021



Shark RS - Crank shaft and chain plate small (22/34/48)

Spare parts

Item Article no.
no.

1.4 000228128-ET
1.2 000228130
1.3 47207039-ET
1.1 47207205
1.1-1.9 47207240
1.7 47207241
1.8 47207242
1.9 47207243
1.6 47207246

Page 40 /56

Description Remark

Chain ring screw 5 pcs./pack
Bottom bracket ULTEGRA

Spacer 6 pcs./pack
Crank shaft

Crank shaft and chain plate set
small, 22 - 34 - 48 teeth cpl.

Chainring 22 teeth
Chainring 34 teeth
Chainring 48 teeth
Chain ring spider

21.01.2021



Shark RS - V-crank

Spare parts

Item Article no.
no.

2.1 058900-003-ET
1.1 47207201-100

Page 41 /56

Hohe / Length / Hateur/ Alto

Breite / Width / Lageur / Anchura

Description Remark
Socket head cap screw M6 x 16 25 pcs./pack

ISO4762

Crank powder coated Pair

21.01.2021



Shark RT - Gearing

Spare parts

Item Article no.
no.

1.2 000228075-ET
1.4 000228079-ET
1.5 000228085-ET
1.3 470813003
2.1 47206232

1.1 47206235

3.2 47207252

Page 42 /56

o s

1
1

Description

Shifter cable

Brake cable end cap

Brake cable housing cap

Shifter cable housing

Rear derailleur, 10-speed, X5
Trigger shifter X5, 10 speed, right
Chain 10-speed cpl.

1.3

%

- 11

Remark

1 pc.
10 pcs./pack
10 pcs/pack

2m

21.01.2021



Shark RT - Crank, standard

Spare parts

Item Article no. Description

no.

2.1 000228062 Spindal assy

1.9 000228067 Crank - Screw
1.1-1.8 000228103 Standard - V-Crank

Page 43 /56 21.01.2021



Seat

Spare parts

Description

Seat sling, cushion and hip belt

Page 44 / 56 21.01.2021



Seat sling, cushion and hip belt

3.2
Spare parts
Item Article no. Description Remark
no.
1.2 000067020-ET Cord, 3 mm, black, braided Running length
1.4 000104058-ET Flat head cap screw, hexagon 25pcs./pack
socket M5 x 20 1SO10642, Tuflock
1.3 471832002 Seat rail
3.1 471841041 Hip belt
3.1-3.2 471841042 Hip belt cpl.
1.1 47202001-000 Seat sling
2.1 47202015-000 Seat cushion

Page 45 /56 21.01.2021



Front wheel

Spare parts

Description
Front wheel, Carbon
Shark RS - Front wheel, performance

Shark RT - Standard Front wheel

Page 46 / 56 21.01.2021



Front wheel, Carbon

Spare parts

Item Article no.
no.

1.3 000857135.01

47207170-002
1.3 47207184

1.3,1.4 47207184-ET

1.4 47207185-ET

47207186

Page 47 / 56

Description

25in folding tire, 23-571Schwalbe

one cpl. (tire, tube and tube
protector)

Threaded axle, cpl.

Tubular tire 23- 571 DURANO
Tubular tyre 23- 571 DURANO

with valve extension

Valve extension

Tyre adhesive

Remark

Note:used with ZIPP carbon wheel
starting week 50/2016.

ZIPP Carbon wheel

Note:used with SWISS carbon
wheel until week 49/2016

Note: only used with SWISS
carbon wheel until week 49/2016

Note: only used with SWISS
carbon wheel until week 49/2016
andZIPP carbon wheel starting
week 50/2016.

Note:used with SWISS carbon
wheel until week 49/2016

21.01.2021



Front wheel, Carbon

Item Article no. Description Remark
no.
1.6 47207251 Shark: Cassette 10-speed, 11-36  Note: used with all Shark RS/RT
teeth carbon wheels and performance
wheels
47207261 Cassette Shimano XT, 11-speed, Note: Shark RS only
11 - 40 teeth

Page 48 / 56 21.01.2021



Shark RS - Front wheel, performance

Spare parts

Item Article no.
no.

1.4 000283108
1.5 000283165-ET

1.3

000857131

000857131.01

1.1,1.2 47207131
1.1-1.5 47207141

Page 49 /56

Description

26l inner tube, 18/25-559/ 571

24 inch tube protector used with
lightweight wheel

24 inch x 1 inch tyre, Schwalbe
one

25in tyre, Schwalbe one, cpl.
(tyre, tube and tube protector)

559 Performance Front Wheel

559 Performance Front Wheel
(Clincher) cpl.

Remark

10 pcs./pack

21.01.2021



Shark RT - Standard Front wheel

Spare parts

Item Article no.
no.

2.1 000228061
1.2 000233006
1.3 000283043
1.4 000283108
1.5 000283165-ET
1.1-1.2 47207116
1.1-1.5 47207126

Page 50/ 56

Description

Cassette 9-speed, 11-34 teeth

Wheel spanner

Tyre 26in x 1lin, 28-559 Durano
26l inner tube, 18/25-559/ 571

24 inch tube protector used with
lightweight wheel

559 Standard Front wheel, inc.
Wheel spanner

559 Std. Front wheel w. tyre,
inner tube, rim tape

Remark

10 pcs./pack

21.01.2021



Accessories

Spare parts

Description

Bottle holder, rear light and signal flag
Knee pad

Mudguard and light, front

Computer, bell and mirror

Page 51 /56 21.01.2021



Bottle holder, rear light and signal flag

Spare parts

Item Article no.
no.

1.3 000130158-ET
2.1 000228229

1.5 066901-001-ET
1.4 103189-003-ET
1.1 47209005

1.2-1.5 47209021-000-ET

3.1-3.2 47209025

Page 52 /56

Description

Washer A 5.3 I1SO7089
Signal flag

Socket head cap screw M5 x 20
ISO4762

Socket head cap screw M5 x 10
ISO4762

Bottle holder

Bracket cpl. used with bottle
holder and signal flag

Front and rear light cpl.

Remark

25 pcs./pack

25 pcs./pack

25 pcs./pack

pair, Note: wheelchairs
manufactured after week 45/2013
are alreadyassembled with the
bracket.

displayed is front light only

21.01.2021



Knee pad

Spare parts

Item Article no. Description Remark
no.

4.1-4.2 066140-005 Calf strap cpl. L 950 mm

4.1 - 47207033-000 Knee pad and leg velcro loop cpl. Pair
4.2,5.1

-5.7

Page 53 /56 21.01.2021



Mudguard and light, front

Spare parts

Item Article no.
no.

3.6 000130158-ET
1.1 000228302

3.1-3.4 066470-002

3.4 066901-003-ET
3.7 102262-006-ET
3.5 471861002

3.1-3.7 47209018
4.1-4.2 47209025
3.3 76804001-ET

Page 54 / 56

33"

3.2

Description

Washer A 5.3 ISO7089
Fender front

Mounting brackets slim style
sideguard

Socket head cap screw M5 x 25
ISO4762

Button head cap screw M6 x 1.0 x
40 1S07380

Clamping tube
Holder cpl.
Front and rear light cpl.

Half-round washer

Remark

25 pcs./pack

right

25 pcs./pack

25pcs./pack

displayed is front light only
10 pcs./pack

21.01.2021



Computer, bell and mirror

MEDICA L

Spare parts

Item Article no.
no.

2.1 000280005-ET
4.1 47209007

3.1 47209008

1.1-1.3 47209020

Page 55 /56

Description

Zip tie 290x 4,9
Bell
Mirror

Sport computer

Remark

10 pcs./pack

21.01.2021



Sunrise Medical GmbH
kahlbachring 2-2

D-69254 Malsch/Heidelberg
Germany

Tel.: +49 (0} 7253 980-0

Fax: #49 (0) 7253 980-222

E-Mail: kundenservice@sunrisemedical de

wiww sunrisemeadical de

Sunrise Medical AG
Erlenauweg 17

CH-3110 Minsingen
Lwitzerland

Tel.: +41 (0)31 958 3838

Fax: #41 (0)31 958 3848
E-Mail: info@sunrisemedical.ch
wiwnw sunrisemedical.ch

Sunrise Medical SAS

21 de la Vrillonnerie

17 Rue Michaél Faraday
F-37170 Chambray-Lés-Tours
France

Telephona: +33 (0] 2 47 55 44 00
Fax: +33 (0) 2 47 55 4403

Email: info@sunnsemedical fr

www sunrisemedical. fr

Sunrise Medical 5.L

Poligono Bakiola, 41

43498 Arrankudiaga

izcaya

Espania

Teléfono: 902 14 24 34 / 84 633 31 92
Fax.: 34648 15 75

www sunrisemedical.es


http://www.tcpdf.org

	Table of contents
	Shark RS/RT
	Brake
	Reverse brake, height adjustable fork
	Shark RS - Brake
	Shark RS - Reverse brake for fixed fork
	Shark RT - Brake

	Footrest
	Footrest, adjustable
	Footrest, Performance

	Rear wheel
	Axle tube
	Rear wheel, Carbon
	Shark RS - Performance rear wheel
	Shark RT - Standard rear wheel

	Steering fork
	Fork, adjustable crank housing
	Shark RS - Fork, fixed crank housing

	Frame
	Frame

	Backrest
	Neck rest
	Backrest, Performance
	Back rest, standard

	Gearing system / crank
	Handle
	Dual control
	Shark RS - Crank shaft and chain ring large (34/42/52)
	Shark RS - Crank shaft and chain plate small (22/34/48)
	Shark RS - V-crank
	Shark RT - Gearing
	Shark RT - Crank, standard

	Seat
	Seat sling, cushion and hip belt

	Front wheel
	Front wheel, Carbon
	Shark RS - Front wheel, performance
	Shark RT - Standard Front wheel

	Accessories
	Bottle holder, rear light and signal flag
	Knee pad
	Mudguard and light, front
	Computer, bell and mirror



